
Administrative Package 
Cover Page 

This file contains the following documents:

1. Summary of application (in plain language)

English
Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit)

English
Alternative Language (Spanish)

3. Application materials

Portada de Paquete 
Administrativo 

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 
propuesta

Inglés
Idioma alternativo (español)

2. Primer aviso (NORI, el Aviso de Recepción de Solicitud e Intención de 
Obtener un Permiso)

Inglés
Idioma alternativo (español)

3. Solicitud original



3100 Alvin Devane Blvd, Suite 150
[...]
Wastewater Permit Application: Sewage Sludge Technical Report (TCEQ Form No. 
10056): N/A 

Section 7. Sewage Sludge Solids Management Plan (Instructions Page 
61) 

Attach a solids management plan to the application. 

Attachment: Attachment M 

The sewage sludge solids management plan must contain the following information: 

• Treatment units and processes dimensions and capacities 
• Solids generated at 100, 75, 50, and 25 percent of design flow 
• Mixed liquor suspended solids operating range at design and projected actual flow 
• Quantity of solids to be removed and a schedule for solids removal 
• Identification and ownership of the ultimate sludge disposal site 
• For facultative lagoons, design life calculations, monitoring well locations and depths, 

and the ultimate disposal method for the sludge from the facultative lagoon 

An example of a sewage sludge solids management plan has been included as Example 5 of 
the instructions.



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 21 of 62 

DOMESTIC WASTEWATER PERMIT APPLICATION 
WORKSHEET 2.0: RECEIVING WATERS 

The following information is required for all TPDES permit applications. 

Section 1. Domestic Drinking Water Supply (Instructions Page 64) 

Is there a surface water intake for domestic drinking water supply located within 5 miles 
downstream from the point or proposed point of discharge? 

☐   Yes ☒   No 

If no, proceed it Section 2. If yes, provide the following: 

Owner of the drinking water supply: Click to enter text. 

Distance and direction to the intake: Click to enter text. 

Attach a USGS map that identifies the location of the intake. 

Attachment: Click to enter text. 

Section 2. Discharge into Tidally Affected Waters (Instructions Page 
64) 

Does the facility discharge into tidally affected waters? 

☐   Yes ☒   No 

If no, proceed to Section 3. If yes, complete the remainder of this section. If no, proceed to 
Section 3. 

A. Receiving water outfall 

Width of the receiving water at the outfall, in feet: Click to enter text. 

B. Oyster waters 

Are there oyster waters in the vicinity of the discharge? 

☐   Yes ☐   No 

If yes, provide the distance and direction from outfall(s). 

Click to enter text. 

C. Sea grasses 

Are there any sea grasses within the vicinity of the point of discharge? 

☐   Yes ☐   No 

If yes, provide the distance and direction from the outfall(s). 

Click to enter text. 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 22 of 62 

Section 3. Classified Segments (Instructions Page 64) 

Is the discharge directly into (or within 300 feet of) a classified segment? 

☐   Yes ☒   No 

If yes, this Worksheet is complete. 

If no, complete Sections 4 and 5 of this Worksheet. 

Section 4. Description of Immediate Receiving Waters (Instructions 
Page 65) 

Name of the immediate receiving waters: proposed detention pond which will be routed to Birch 
Creek 

A. Receiving water type 

Identify the appropriate description of the receiving waters. 

☐   Stream 

☐    Freshwater Swamp or Marsh 

☒   Lake or Pond 

Surface area, in acres: 13 

Average depth of the entire water body, in feet: 6 

Average depth of water body within a 500-foot radius of discharge point, in feet: 
6 

☐    Man-made Channel or Ditch 

☐   Open Bay 

☐   Tidal Stream, Bayou, or Marsh 

☐   Other, specify: Click to enter text. 

B. Flow characteristics 

If a stream, man-made channel or ditch was checked above, provide the following. For 
existing discharges, check one of the following that best characterizes the area upstream 
of the discharge. For new discharges, characterize the area downstream of the discharge 
(check one). 

☒   Intermittent - dry for at least one week during most years 

☐   Intermittent with Perennial Pools - enduring pools with sufficient habitat to 

maintain significant aquatic life uses 

☐   Perennial - normally flowing 

Check the method used to characterize the area upstream (or downstream for new 
dischargers). 

☐   USGS flow records 

☐   Historical observation by adjacent landowners 

☒   Personal observation 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 23 of 62 

☐   Other, specify: Click to enter text. 

C. Downstream perennial confluences 

List the names of all perennial streams that join the receiving water within three miles 
downstream of the discharge point. 

Birch Creek 

D. Downstream characteristics 

Do the receiving water characteristics change within three miles downstream of the 
discharge (e.g., natural or man-made dams, ponds, reservoirs, etc.)? 

☐   Yes ☒   No 

If yes, discuss how.  

N/A 

E. Normal dry weather characteristics 

Provide general observations of the water body during normal dry weather conditions. 

Detention pond not yet constructed. Birch Creek had clear water with low velocity flow.  

Date and time of observation: 8/14/2024 @ 9:53 am 

Was the water body influenced by stormwater runoff during observations? 

☐   Yes ☒   No 

Section 5. General Characteristics of the Waterbody (Instructions 
Page 66) 

A. Upstream influences 

Is the immediate receiving water upstream of the discharge or proposed discharge site 
influenced by any of the following? Check all that apply. 

☐   Oil field activities ☒   Urban runoff 

☐   Upstream discharges ☐   Agricultural runoff 

☐   Septic tanks ☐   Other(s), specify: Click to enter text. 

B. Waterbody uses 

Observed or evidences of the following uses. Check all that apply. 

☐   Livestock watering ☐   Contact recreation 

☐   Irrigation withdrawal ☒   Non-contact recreation 

☐   Fishing ☐   Navigation 

☐   Domestic water supply ☐   Industrial water supply 

☐   Park activities ☐   Other(s), specify: Click to enter text. 

C. Waterbody aesthetics 



TCEQ-10054 (01/09/2024) Domestic Wastewater Permit Application Technical Report Page 24 of 62 

Check one of the following that best describes the aesthetics of the receiving water and 
the surrounding area. 

☒   Wilderness: outstanding natural beauty; usually wooded or unpastured area; water 

clarity exceptional 

☐   Natural Area: trees and/or native vegetation; some development evident (from 
fields, pastures, dwellings); water clarity discolored 

☐   Common Setting: not offensive; developed but uncluttered; water may be colored 
or turbid 

☐   Offensive: stream does not enhance aesthetics; cluttered; highly developed; 
dumping areas; water discolored 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT L 
 

SUPPLEMENTAL TECHNICAL REPORT 
 

RILEY ROAD (HOUSTON) SPV, LLC 
RILEY ROAD WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SEPTEMBER 2024 
 

 



 

 

SUPPLEMENTAL TECHNICAL REPORT 

FOR THE WASTEWATER TREATMENT PLANT 

DOMESTIC WASTEWATER PERMIT  

FOR 

RILEY ROAD (HOUSTON) SPV, LLC. 

RILEY ROAD WASTEWATER TREATMENT PLANT  

IN 

WALLER COUNTY, TEXAS 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

SEPTEMBER 2024 
QE Job No. 29234-0002-01 

 

9/9/2024



1 
 

I.   INTRODUCTION 
 
The purpose of this report is to provide additional information pertaining to items in the Domestic 
Administrative Report and The Domestic Technical Report for the permit application to the Riley Road 
Wastewater Treatment Facility within Waller County, Texas. This facility will be constructed in three 
phases. The first two interim phases will treat 0.10 million gallons per day (MGD) and 0.20 MGD, 
respectively, and the final phase will treat 0.45 MGD.  
 
II.   LOCATION INFORMATION 
 
The facility will be located approximately 0.80 miles southeast of the intersection of Riley Road and Stone 
Bridge Parkway, in Waller County, Texas, 77423. The discharge flows into a detention pond, then to Birch 
Creek, then to Walnut Creek in Segment No. 1008. 
 
III.   TREATMENT UNITS 
(For Section 2 of Technical Report 1.0) 
 
The proposed Phase I facility will be constructed with a design flow of 0.1 MGD. A detailed description of 
the treatment process is presented below: 
 
The proposed Interim I Phase plant will consist of package plant facilities that are designed and 
constructed to treat 0.10 MGD and operate as a suspended growth activated sludge process in a single-
stage nitrification mode. An influent force main flows from the on-site lift station to the headworks 
passing through a manual bar screen. The influent then mixes with return activated sludge to create mixed 
liquor and flows through one (1) aeration basin operated in the single-stage nitrification mode to consume 
organics and breakdown ammonia. From the aeration basin, the mixed liquor flows to the secondary 
clarifier for clarification. After clarification, the treated effluent flows to the chlorine contact basin for 
disinfection. The effluent then flows over a weir for flow measurement and into the receiving stream. 
Additional facilities include blowers, a non-potable water system, a sodium hypochlorite disinfection 
system, and a stand-by generator. The WAS is pumped to a multi-stage aerobic digester and is then wet 
hauled to another facility for further processing. 
 
The proposed Interim II Phase plant will consist of package plant facilities that are designed and 
constructed to treat 0.20 MGD and operate as a suspended growth activated sludge process in a single-
stage nitrification mode. This phase includes one (1) existing aeration basin, one (1) existing clarifier, one 
(1) existing multi-stage aerobic digester, one (1) existing chlorine contact basin, three (3) existing 
centrifugal blowers, an existing non-potable water system, and an existing chlorine disinfection system. 
Interim II Phase construction will include one (1) aeration basin, one (1) multi-stage aerobic digester, two 
(2) centrifugal blowers, a non-potable water system and sodium hypochlorite chemical disinfection 
system. 
 
The proposed Final Phase plant will consist of permanent plant facilities that are designed and constructed 
to treat 0.45 MGD and operate as a suspended growth activated sludge process in a single-stage 
nitrification mode. Final Phase construction includes one (1) elevated headworks with mechanical bar 
screen and flow splitting weirs, two (2) aeration basins, two (2) secondary clarifiers, two (2) multi-stage 
aerobic digesters, one (1) chlorine contact basin, four (4) centrifugal blowers, a non-potable water system 
and sodium hypochlorite chemical disinfection system. 
 
 



2 
 

 
IV. DESIGN CALCULATIONS AND FEATURES  
(For Section 2 of Technical Report 1.0 & Section 4 of Technical Report 1.1) 
 
Design calculations are provided as part of this report on the following pages for all phases of construction. 
 
The proposed facilities will be equipped with design features to prevent overflows and bypassing of 
untreated wastewater. A backup diesel generator will be installed onsite with an automatic transfer 
switch to provide power to essential equipment in the event of a main power failure. The entire facility 
will have an automatic telephone dialer that notifies the operator of pump failures, main power failures, 
and high basin levels. The onsite lift station will maintain a redundant pump to protect against overflows 
in the event of a pump failure. 



3 
 

 
 
I. SCOPE 
  
The proposed Interim I phase plant will consist of facilities that are designed and constructed to treat 0.10 
MGD and operate as suspended growth activated sludge process in a single-stage nitrification mode. The 
Interim I Phase construction will include one (1) elevated headworks box with manual bar screen, one (1) 
aeration basin, one (1) clarifier, one (1) multi-stage aerobic digester, one (1) chlorine contact basin, and 
two (2) centrifugal blowers.  
 
II.   PROPOSED WASTEWATER TREATMENT PLANT DESIGN 
 
A. DESIGN CRITERIA 
 
 1. Proposed Effluent Limits. 
 
  a. BOD5  = 10 mg/l (daily average) 
 
  b. TSS  = 15 mg/l (daily average) 
 
  c. NH3-N  = 3 mg/l (daily average) 
 
  d. E. coli  = 126 CFU 
   
  e. DO  = 4 mg/l (weekly grab) 
 
 2. Process Criteria.  The process criteria are taken from 30 TAC § 217, Design Criteria for Domestic 

Wastewater Systems. 
 
  a. Maximum Aeration Basin Organic Loading 
   (lb BOD5/day/1,000 ft3)      = 35 
 
  b. Maximum Clarifier Surface Loading at Peak Flow 
   (gal/day/ft2)       = 1,200 
 
  c. Minimum Clarifier Detention Time 
   (hours)        = 1.8 
 
  d. Maximum Clarifier Weir Loading at Peak Flow 
   (gal/day/ft)       = 20,000 
 
  e. Minimum Chlorine Contact Detention Time at Peak Flow 
   (minutes)       = 20 
   
  f. Mean Cell Residence Time in Aerobic Digester* 
   (days)        = 28* 
   
  g. Minimum Air Required for Digester 
   (scfm/1,000 ft3)       = 20 

INTERIM I PHASE – 0.10 MGD 



4 
 

 
*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.” 
 
B. PROPOSED TREATMENT FACILITIES  
 
 1. Flow. 
   
  a. Average (Design) = 1.0Q = 100,000 gpd  = 69 gpm 
 

b. Peak (2 hour) = 4.0Q = 400,000 gpd  = 278 gpm 
 

  2. Influent Composition. 
 

The following influent wastewater compositions are based on wastewater influent analysis. 
 
 BOD5  = 250 mg/L 
 
 TSS   = 250 mg/L 
 
 NH3-N  = 40 mg/L  

 
 3. Organic Loadings. 

 
 BOD5  = (0.10 MGD)(8.34)(250 mg/L)  = 209 lbs BOD5/day 
 
 TSS   = (0.10 MGD)(8.34)(250 mg/L)  = 209 lbs TSS/day 
 
 NH3-N  = (0.10 MGD)(8.34)(40 mg/L)  = 33 lbs NH3-N/day  

 
 4. Process Equipment. 
 
  a. Aeration Basin.  The proposed Interim I Phase plant will consist of one (1) proposed aeration 

basin, sized at 12' wide by 52' long. The average water depth is assumed at 11.5'. 
 
   i. Total Required Volume 
 

    Required Volume Using Traditional Design Method (30 TAC §217 Guidelines) 
 (0.10 MGD)(8.34)(250 mg/L)/(35 lb BOD5/1,000 ft3)  
        = 5,957 ft3 

 
   ii.  Proposed Volume  
     
    1.  Proposed Volume – Phase I 
     (1)(12 ft)(52 ft)(11.5 ft)    = 7,176 ft3 

 
 
  
 



5 
 

   iii. Actual Organic Loading  
    (209 lb BOD5/day)/(7,176 ft3/1,000 ft3)   = 29.1 lb BOD5/ 
            day/1,000 ft3 

 
  b. Secondary Clarifier.  The proposed Interim I Phase plant will consist of one (1) clarifier, sized at 

34' diameter to accommodate Phase I and II. The side water depth is 10'. 
 
   i. Required Surface Area at Peak Flow 
     (400,000 gpd)/(1,200 gpd/ ft2)   = 333 ft2 
 
   ii. Proposed Surface Area 
    
    1.  Proposed Surface Area – Interim I Phase  

     (/4)(34 ft)2     = 908 ft2 
 
   iii. Surface Loading 
 

1. At Design Flow 
      (100,000 gpd)/(908 ft2)   = 110 gpd/ft2 
  

2. At Peak Flow 
     (400,000 gpd)/(908 ft2)   =  441 gpd/ft2 
 
   iv. Proposed Clarifier Weir Length  
   
    1.  Proposed – Interim I Phase      

     ()(34 ft – 2 ft)    = 101 ft 
  
   v. Proposed Weir Loading at Peak Flow 
    (400,000 gpd)/(101 ft)     = 3,979 gpd/ft 
 
 
   vi. Proposed Clarifier Side Water Depth (to top of grout) 
 

1. Proposed Clarifier Side Water Depth  = 10 ft  
 
 
   vii. Hydraulic Detention Times at Peak Flow 
 
    1.  Proposed Hydraulic Detention Time at Peak Flow – Interim I Phase  
                         (908 ft2)(10 ft)(7.48 gal/ft3)/(278 gal/min) 
           = 244 minutes 
           = 4.07 hours 

 
 
 
 
 



6 
 

c.  Aerobic Digesters.  The proposed Interim I Phase plant will consist of one (1) proposed multi-
stage digester, sized at 12' wide by 52' long. The average water depth is assumed at 11.5'. 

 
Assume one (1) pound of solids produced per pound of BOD5 applied; solids are 70% volatile 
organics; 30% of the volatiles are destroyed during digestion; 15,000 mg/l MLSS concentration 
in the digester on average.  

     
    i. Digester Sizing 
 
     1.    Solids Production 
      (209 lb BOD5 /day)/(1 lb solids/1 lb BOD5) = 209 lb solids/day 
 
     2.    Digested Solids Production 
        (209 lb solid/day)(1-(0.3)(0.7))  = 165 lb solids/day 
         
     3. Average Solids in Digester 
[...]
(1) centrifugal blower, a non-potable water system and a sodium hypochlorite chemical disinfection 
system. 
 
II.   PROPOSED WASTEWATER TREATMENT PLANT DESIGN 
 
A. DESIGN CRITERIA 
 
 1. Proposed Effluent Limits. 
 
  a. BOD5  = 10 mg/l (daily average) 
 
  b. TSS  = 15 mg/l (daily average) 
 
  c. NH3-N  = 3 mg/l (daily average) 
 
  d. E. coli  = 126 CFU 
   
  e. DO  = 4 mg/l (weekly grab) 
 
 2. Process Criteria.  The process criteria are taken from 30 TAC § 217, Design Criteria for Domestic 

Wastewater Systems. 
 
  a. Maximum Aeration Basin Organic Loading 
   (lb BOD5/day/1,000 ft3)      = 35 
 
  b. Maximum Clarifier Surface Loading at Peak Flow 
   (gal/day/ft2)       = 1,200 
 
  c. Minimum Clarifier Detention Time 
   (hours)        = 1.8 
 
  d. Maximum Clarifier Weir Loading at Peak Flow 
   (gal/day/ft)       = 20,000 
 
  e. Minimum Chlorine Contact Detention Time at Peak Flow 
   (minutes)       = 20 
   
  f. Mean Cell Residence Time in Aerobic Digester* 
   (days)        = 28* 
   
 

INTERIM II PHASE – 0.20 MGD 



10 
 

  g. Minimum Air Required for Digester 
   (scfm/1,000 ft3)       = 20 
 
*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.” 
 
B. PROPOSED TREATMENT FACILITIES  
 
 1. Flow. 
   
  a. Average (Design) = 1.0Q = 200,000 gpd  = 139 gpm 
 

b. Peak (2 hour) = 4.0Q = 800,000 gpd  = 556 gpm 
 

2. Influent Composition  
 

The following influent wastewater compositions are based on wastewater influent analysis. 
 
 BOD5  = 250 mg/L 
 
 TSS   = 250 mg/L 
 
 NH3-N  = 40 mg/L  

 
 3. Organic Loadings. 

 
 BOD5  = (0.20 MGD)(8.34)(250 mg/L)  = 417 lbs BOD5/day 
 
 TSS   = (0.20 MGD)(8.34)(250 mg/L)  = 417 lbs TSS/day 
 
 NH3-N  = (0.20 MGD)(8.34)(40 mg/L)  = 67 lbs NH3-N/day  

 
 4. Process Equipment. 
 
  a. Aeration Basin. The proposed Interim II Phase plant will consist of one (1) existing aeration basin 

and one (1) proposed aeration basin, sized at 12' wide by 52' long. The average water depth is 
assumed at 11.5'. 

 
   i. Total Required Volume 
 

    Required Volume Using Traditional Design Method (30 TAC §217 Guidelines) 
 (0.20 MGD)(8.34)(250 mg/L)/(35 lb BOD5/1,000 ft3)  
        = 11,914 ft3 

 
   ii.  Proposed Volume  
     
    1.  Existing Volume – Interim I Phase  
     (1)(12 ft)(52 ft)(11.5 ft)    = 7,176 ft3 

     



11 
 

    2.  Proposed Volume – Interim II Phase  
     (1)(12 ft)(52 ft)(11.5 ft)    = 7,176 ft3 

 
    3. Total Volume      = 14,352 ft3 
  
   iii. Actual Organic Loading  
    (417 lb BOD5/day)/(14,352 ft3/1,000 ft3)   = 29.1 lb BOD5/ 
            day/1,000 ft3 

 
  b. Secondary Clarifier.  The proposed Interim II Phase plant will consist of one (1) existing clarifier 

sized at 34' diameter constructed in Interim I Phase. The side water depth is 10'. 
 
   i. Required Surface Area at Peak Flow 
     (400,000 gpd)/(1,200 gpd/ ft2)   = 667 ft2 

  
   ii. Existing Surface Area     = 908 ft2 
    
   iii. Existing Surface Loading 
 

1. At Design Flow 
      (100,000 gpd)/(908 ft2)   = 110 gpd/ft2 
  

2. At Peak Flow 
     (400,000 gpd)/(908 ft2)   =  441 gpd/ft2 
 
   iv. Existing Clarifier Weir Length  

     ()(34 ft – 2 ft)    = 101 ft 
     
   v. Existing Weir Loading at Peak Flow 
    (400,000 gpd)/(101 ft)     = 3,979 gpd/ft 
 
   vi. Existing Clarifier Side Water Depth (to top of grout) 
 

1. Proposed Clarifier Side Water Depth  = 10 ft  
 
   vii. Hydraulic Detention Times at Peak Flow 
 
    1.  Proposed Hydraulic Detention Time at Peak Flow – Interim II Phase  
                         (1,152 ft2)(10 ft)(7.48 gal/ft3)/(556 gal/min) 
           = 122 minutes 
           = 2.04 hours 

 
c.  Aerobic Digesters.  The proposed Interim II Phase plant will consist of one (1) existing multi-

stage digester and one (1) proposed multi-stage digester, both sized at 12' wide by 52' long. 
The average water depth for both digesters is assumed at 11.5'. 

 
Assume one (1) pound of solids produced per pound of BOD5 applied; solids are 70% volatile 
organics; 30% of the volatiles are destroyed during digestion; 15,000 mg/l MLSS concentration 
in the digester on average.  



12 
 

     
    i. Digester Sizing 
 
     1.    Solids Production 
      (417 lb BOD5 /day)/(1 lb solids/1 lb BOD5) = 417 lb solids/day 
 
     2.    Digested Solids Production 
        (417 lb solid/day)(1-(0.3)(0.7))  = 329 lb solids/day 
         
     3. Average Solids in Digester 
      (329 lb solids/day + 417 lb solids/day)/2 = 373 lb solids/day 
 
          4. Total Solids in Digester for 28-day SRT* 
      (373 lb solids/day)(28 days)   = 10,444 lb solids 
 
    ii. Required Volume  
     (10,444 lb solids)(106)/((8.34)(15,000 mg/l MLSS in digester)(7.48))  
  
            = 11,161 ft3 
   
    iii. Proposed Volume 
 
    1.  Existing Volume – Interim I Phase  
     (1)(12 ft)(52 ft)(11.5 ft)    = 7,176 ft3 
 
    2.  Proposed Volume – Interim II Phase  
     (1)(12 ft)(52 ft)(11.5 ft)    = 7,176 ft3 

 
    3.  Total Volume      = 14,352 ft3 
 

*28-day SRT utilized instead of 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.” 

 
d. Chlorine Contact Basin.  The proposed Interim II Phase plant will consist of one (1) existing chlorine 

contact basin, sized at 12' wide by 36' long. The maximum water depth is assumed to be 9 ft.  
 

   i.  Required Volume at Peak Flow 
     (556 gpm)(20 min)/(7.48)    = 1,485 ft3 

    
   ii.  Existing Volume  
      (12 ft)(30 ft)(9.0 ft)      = 3,240 ft3 
     
   iii.   Actual Detention Time at Peak Flow 
     (3,240 ft3)(7.48)/(556 gpm)    = 43.6 minutes  
  
 
 
 
 



13 
 

   e. Air Requirements. 
 
      i.    The proposed Interim II Phase plant will utilize coarse bubble aeration. 
 

1. Air Required for Treatment  
 
(1.2)(250 mg/l BOD5) + (4.3)(40 mg/l NH3-N)  

              (250 mg/l BOD5)   =  1.9 lb O2/lb BOD5  
    

* 2.2 lb O2/lb BOD5 used instead per TCEQ minimum oxygen requirement for systems intended 
to nitrify. 

  
           2.   Coarse Bubble Requirements 

 
          (250 mg/l BOD5)(8.34)(0.20 MGD)(2.2 lb O2/ lb BOD5)(1.42)** 

             (0.0507*)(0.23)(0.075)(1440)      
           = 1,034 scfm 

 
 * TCEQ Wastewater Oxygen Transfer Efficiency for Coarse Bubble aeration (0.65%/ft x (12) ft 

of submergence) 
   ** TCEQ Chapter 217 Table F.5 Submergence Correction Factor 
 
 
   ii. Aerobic Digester 
     (14,352 ft3)(20 scfm/1000 ft3)   = 287 scfm  

 
iii. Chlorine Contact Basin 

      (3,240 ft3)(20 scfm/1000 ft3)    = 65 scfm  
  

iv.  Miscellaneous Air Lifts 
(3)(50 scfm)       = 150 scfm 

 
      v.    Total Air Requirements (Coarse Bubble)    
    1,034 scfm + 287 scfm + 65 scfm + 150 scfm   = 1,536 scfm 

  
 
f. Blower Capacities.  The proposed Phase II plant will include two (2) existing centrifugal blowers and 

one (1) proposed centrifugal blower. The capacity is calculated at 5.5 psig discharge pressure at 
100°F, 80% RH, and 14.64 psia inlet.   

 
i.  Existing Blower Capacity – Interim I Phase 
 (2)(1,000 scfm)      = 2,000 scfm 

 
ii.  Proposed Blower Capacity – Interim II Phase 
 (1)(1,000 scfm)      = 1,000 scfm 
 
iii.  Total Blower Capacity     = 3,000 scfm 
 
 



14 
 

iv. Firm Blower Capacity with Largest Unit out of Service 
 (2)(1,000 scfm)      = 2,000 scfm 

 
g. Bleach Equipment.  
 
   i.  Dosage Capacity – Calculations are for 10% trade strength bleach (NaOCl) with a 

specific gravity of 1.159, 9% available chlorine by weight, and a density of 9.7 pounds 
per gallon.  

 
     1.  Chlorine Dosage Rate   = 8 mg/l 
 
     2.  NaOCl Solution Feed Rate at Average Daily Flow    

  (8 mg/l)(8.34)(0.2 MGD)  
             ((9%)/1.159)(9.7 lbs/gal)  = 18 gal/day  
 
     3.  NaOCl Solution Feed Rate at Peak Daily Flow    

  (8 mg/l)(8.34)(0.8 MGD)  
             ((9%)/1.159)(9.7 lbs/gal)  = 71 gal/day  
 
    ii.  Maximum Bleach Storage 
     (Covered Storage) 
    (15 days)(18 gal/day)     = 266 gal 
 
    iii.  Existing Bleach Storage 
    (1)(125 gal)       = 125 gal  
  
    iv.  Proposed Bleach Storage 
    (1)(125 gal)       = 125 gal   
 
    v.  Total Bleach Storage 
     125 gal + 125 gal     = 250 gal 
 



15 
 

 
 
I. SCOPE 
  
The proposed Phase III will consist of facilities that are designed and constructed to treat 0.45 MGD and 
operate as suspended growth activated sludge process in a single-stage nitrification mode. Final Phase 
construction includes one (1) elevated headworks with mechanical bar screen, two (2) aeration basins, 
two (2) secondary clarifiers, two (2) multi-stage aerobic digesters, one (1) chlorine contact basin, three (3) 
centrifugal blowers, a non-potable water system and a sodium hypochlorite chemical disinfection system. 
 
II.   PROPOSED WASTEWATER TREATMENT PLANT DESIGN 
 
A. DESIGN CRITERIA 
 
 1. Proposed Effluent Limits. 
 
  a. BOD5  = 10 mg/l (daily average) 
 
  b. TSS  = 15 mg/l (daily average) 
 
  c. NH3-N  = 3 mg/l (daily average) 
 
  d. E. coli  = 126 CFU 
   
  e. DO  = 4 mg/l (weekly grab) 
 
 2. Process Criteria.  The process criteria are taken from 30 TAC § 217, Design Criteria for Domestic 

Wastewater Systems. 
 
  a. Maximum Aeration Basin Organic Loading 
   (lb BOD5/day/1,000 ft3)      = 35 
 
  b. Maximum Clarifier Surface Loading at Peak Flow 
   (gal/day/ft2)       = 1,200 
 
  c. Minimum Clarifier Detention Time 
   (hours)        = 1.8 
 
  d. Maximum Clarifier Weir Loading at Peak Flow 
   (gal/day/ft)       = 20,000 
 
  e. Minimum Chlorine Contact Detention Time at Peak Flow 
   (minutes)       = 20 
   
  f. Mean Cell Residence Time in Aerobic Digester* 
   (days)        = 28* 
   
 
 

FINAL PHASE III– 0.45 MGD 



16 
 

  g. Minimum Air Required for Digester 
   (scfm/1,000 ft3)       = 20 
 
*28-day SRT utilized instead of a 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.” 
 
B. PROPOSED TREATMENT FACILITIES  
 
 1. Flow. 
   
  a. Average (Design) = 1.0Q = 450,000 gpd  = 313 gpm 
 

b. Peak (2 hour) = 4.0Q = 1,800,000 gpd  = 1,250 gpm 
 

2. Influent Composition  
 

The following influent wastewater compositions are based on wastewater influent analysis. 
 
 BOD5  = 325 mg/L 
 
 TSS   = 300 mg/L 
 
 NH3-N  = 60 mg/L  

 
 3. Organic Loadings. 

 
 BOD5  = (0.45 MGD)(8.34)(325 mg/L)  = 1,220 lbs BOD5/day 
 
 TSS   = (0.45 MGD)(8.34)(300 mg/L)  = 1,126 lbs TSS/day 
 
 NH3-N  = (0.45 MGD)(8.34)(60 mg/L)  = 225 lbs NH3-N/day  

 
 4. Process Equipment. 
 
  a. Elevated Headworks Screening. The proposed Final Phase plant will consist of the construction 

of an elevated headworks with a mechanical bar screen capable of screening a peak flow of 1.8 
MGD. 

 
  b. Aeration Basin.  The proposed Final Phase plant will consist of two (2) proposed aeration basins. 

The average water depth is assumed at 16.0'. 
 
   i. Total Required Volume 
 

    Required Volume Using Traditional Design Method (30 TAC § 217 Guidelines) 
 (0.45 MGD)(8.34)(1,220 mg/L)/(35 lb BOD5/1,000 ft3)  
        = 34,849 ft3 

 
   ii.  Proposed Volume  
    (2)(16 ft)(34 ft)(44 ft)      = 47,872 ft3 



17 
 

 
    
  
   iii. Actual Organic Loading  
    (1,220 lb BOD5/day)/(47,872 ft3/1,000 ft3)  = 25.5 lb BOD5/ 
            day/1,000 ft3 

 
  c. Secondary Clarifier.  The proposed Final Phase plant will consist of two (2) proposed clarifiers, 

sized at 34' diameter. The side water depth is 14.5'. 
 
   i. Required Surface Area at Peak Flow 
     (1,800,000 gpd)/(1,200 gpd/ ft2)   = 1,500 ft2 
 
   ii. Proposed Surface Area 

    (2)(/4)(34 ft)2      = 1,816 ft2 

 
   iii. Surface Loading 
 

1. At Design Flow 
      (450,000 gpd)/(1,816 ft2)   = 248 gpd/ft2 
  

2. At Peak Flow 
     (1,800,000 gpd)/(1,816 ft2)   = 991 gpd/ft2 
 
   iv. Proposed Clarifier Weir Length  

    (2)()(34 ft – 2 ft)     = 201 ft 

  
   v. Proposed Weir Loading at Peak Flow 
    (1,800,000 gpd)/(201 ft)     = 4,476 gpd/ft 
 
   vi. Proposed Clarifier Side Water Depth (to top of grout) 
 

1. Proposed Clarifier Side Water Depth  = 14.5 ft  
 
   vii. Hydraulic Detention Times at Peak Flow 
 
    1.  Proposed Hydraulic Detention Time at Peak Flow – Final Phase 
                         (1,816 ft2)(14.5 ft)(7.48 gal/ft3)/(1,499 gal/min) 
           = 131 minutes 
           = 2.19 hours 

 
d.  Aerobic Digesters.  The proposed Final Phase plant will consist of two (2) proposed multi-stage 

digesters sized at 36' wide by 36' long. The average water depth is assumed at 16'. 
 

Assume one (1) pound of solids produced per pound of BOD5 applied; solids are 70% volatile 
organics; 30% of the volatiles are destroyed during digestion; 15,000 mg/l MLSS concentration 
in the digester on average.  

     
 



18 
 

 
    i. Digester Sizing 
 
     1.    Solids Production 
      (1,220 lb BOD5 /day)/(1 lb solids/1 lb BOD5) = 1,220 lb solids/day 
 
     2.    Digested Solids Production 
        (1,220 lb solid/day)(1-(0.3)(0.7))  = 964 lb solids/day 
         
     3. Average Solids in Digester 
      (964 lb solids/day + 1,220 lb solids/day)/2 = 1,092 lb solids/day 
 
          4. Total Solids in Digester for 28-day SRT* 
      (1,092 lb solids/day)(28 days)  = 30,576 lb solids 
 
    ii. Required Volume  
     (30,576 lb solids)(106)/((8.34)(15,000 mg/l MLSS in digester)(7.48))  
  
            = 32,665 ft3 
   
    iii. Proposed Volume 
    (2)(16 ft)(36 ft)(36 ft)      = 41,472 ft3 
  

*28-day SRT utilized instead of 40-day SRT for use of a multi-stage digester per EPA publication 
“Control of Pathogens and Vector Attraction in Sewage Sludge.” 

 
e. Chlorine Contact Basin.  The proposed Final Phase plant will consist of one (1) proposed chlorine 

contact basin, all sized at 12' wide by 68' long. The maximum water depth is assumed to be 10 ft.  
 

   i.  Required Volume at Peak Flow 
     (1,250 gpm)(20 min)/(7.48)    = 3,342 ft3 
    
   ii.  Proposed Volume  
    (10 ft)(68 ft)(12 ft)      = 8,160 ft3 
 
   iii.   Actual Detention Time at Peak Flow 
     (8,160 ft3)(7.48)/(1,250 gpm)    = 48.8 minutes  
  
    f. Air Requirements. 
 
      i.    The proposed Final Phase plant will utilize coarse bubble aeration. 
 

1. Air Required for Treatment  
 
(1.2)(325 mg/l BOD5) + (4.3)(60 mg/l NH3-N)  

              (325 mg/l BOD5)   =  2.0 lb O2/lb BOD5*  
    

* 2.2 lb O2/lb BOD5 used instead per TCEQ minimum oxygen requirement for systems intended 
to nitrify. 



19 
 

  
           2.   Coarse Bubble Requirements 

 
          (325 mg/l BOD5)(8.34)(0.45 MGD)(2.2 lb O2/ lb BOD5)(1.00**) 

             (0.0508*)(0.23)(0.075)(1440)                 = 1,939 scfm 
 

 * TCEQ Wastewater Oxygen Transfer Efficiency for Coarse Bubble aeration (0.65%/ft x (12) ft 
of submergence) 

   ** TCEQ Chapter 217 Table F.5 Submergence Correction Factor 
 
   ii. Aerobic Digester 
     (41,472 ft3)(20 scfm/1000 ft3)   = 829 scfm  

 
iii. Chlorine Contact Basin 

      (8,160 ft3)(20 scfm/1000 ft3)    = 163 scfm  
  

iv.  Miscellaneous Air Lifts 
(3)(50 scfm)       = 150 scfm 

 
      v.    Total Air Requirements (Coarse Bubble)    
    1,939 scfm + 829 scfm + 163 scfm + 150 scfm  = 3,081 scfm 

  
g. Blower Capacities.  The proposed Final Phase plant will include three (3) proposed centrifugal 

blowers. The capacity is calculated at 5.5 psig discharge pressure at 100°F, 80% RH, and 14.64 psia 
inlet conditions.  

 
i.  Proposed Blower Capacity – Final Phase 
 (3)(2,000 scfm)      = 6,000 scfm 
 
ii. Firm Blower Capacity with Largest Unit out of Service 
 (2)(2,000 scfm)      = 4,000 scfm 

 
h. Bleach Equipment.  
 
   i.  Dosage Capacity – Calculations are for 10% trade strength bleach (NaOCl) with a 

specific gravity of 1.159, 9% available chlorine by weight, and a density of 9.7 pounds 
per gallon.  

 
     1.  Chlorine Dosage Rate   = 8 mg/l 
 
     2.  NaOCl Solution Feed Rate at Average Daily Flow    

  (8 mg/l)(8.34)(0.45 MGD)  
             ((9%)/1.159)(9.7 lbs/gal)  = 40 gal/day  
[...]
ST
BL

VD

JOSEPH RD

LANTANA DR

GRAND OAKS BLVD

WA
LN

UT
 C

RE
EK

 C
T

FRIAR TUCK DR

FM 1488 RD

EMERALD WAY

DU
NL

EV
Y S

T

KIC
KA

PO
O 

RD

AL
FO

RD
 RD

OA
K 

CR
EE

K 
RD

MAGNOLIA PINES DR

W 
CO

UN
TR

Y L
N

RIVER PARK DR

EM
ILY

 W
AY

FM 1774

SE
AH

OR
SE

LN

PINE RIDGE

S CLEAR CREEK RD

PE
NG

UIN ST

RIC
E R

D

BENT OAK DR

RA
NC

HC
RE

ST
 D

R

SAN
DRA DEE RD

E H
OL

LY
H I

LL
DR

TI
MB

ER
RI

DG
ED

R

PIN
E S

HA
DO

WS

MA
CE

DO
NI

A R
D

COUNTRY PLACE RDSANDY CREEK

PATRICIA LN

WI
NT

ER
GR

EE
N

DRSHORELINE DR

HO
LLY

OA
KS

CT

FM 1488 RD

CAMELOT LN

O'N
EA

L R
D

MEADOWSWEET DR

LAKEFIELD BLVD

TAMMY CIR

CR
EE

K
BE

ND
R D

LIT
TL

E B
RO

OK
LN

JO
SE

PH
 R

D

MAHOGANY RIDGE DR

MA
GN

OL
IA 

DO
WN

S

MAGNOLIA BLVD

S BRENDA LN

S HIGH MEADOW CIR

MCGILL RD

CO
UN

TR
Y P

IN
ES

 R
D

TE
NN

 O
AK

S

SA
W 

OA
KS

 D
R

PIN
E O

AK
 D

R

SQ
UA

W 
VA

LL
EY

 T
RL

SANDY HILL RD

PECOS RANCH
RD

GR
AP

E V
IN

ES
T

WOODF OREST
D R

OVERHILL RD

WA
DE

 R
D

DESERT WILLOW DR

HUNTER' S RIDG E

N CLEAR CREEK RD

SADDLE CREEK FORE ST

RAINFERN DR

CHARLOTTE DR

UNITY PARK DR

WOODWAY ST

BRADBURY RD

OAK HILLS CT

GL
AS

SR
D

NOTTINGHAM CIR

N HOLLY OAKS CIR

LIVE OAK DR

BR
IT

TA
NY

 LN

TO
DD

 R
D

ENDERLI S
T

PIN
E C

RE
EK

 R
D

HO
LL

Y
OA

KS

CHIPWOOD DR

S BUCKHORN LN

TIMBER RIDGE CT

OAK HOLLOW BLVD

BO
B L

IN
K R

D

IMPERIAL OAK DR

WINDING CREEK LN

PELICAN ST

DEER TRL

RID
GE

WO
OD

DR

N 
FM

 14
86

LINDEN LN

MA
RG

ER
ST

AD
T 

RD

JULIE LN

GREENBRIAR DR

KIMBRO RD

TOPAZ RIDGE

FO
RE

ST
VI

EW

COUNTRY LAKE DR

RU
EL

 LN

WISTERIAR D

CORIANDER DR

RUBY TERRACE LN

JOSEPH RD

BRUSHY CREEK DR

RIDGE VIEW DR

MELANIE LN

HARGRAVE RD

CORBIN DR

W 
LA

KE
SH

OR
E D

R

PL ANTATION
DR

DIAMOND CREEK DR

OLD HOCKLEY RD

STONEBRIDGE PKWY

DOGWOOD DR

SIENNA RIDGE LN

SNOW RD

STONE BRIDGE PKWY

EASY ST

HICKORYC T

M
ON

TG
OM

ER
Y 

CO

WA LLER COGRIMES CO
WALL ER CO

W
AL

LE
R 

CO
M

ON
TG

OM
ER

Y 
CO

GRIMES CO

Walnut Cr

Woodland Lake

Threemile Cr

Threemile Cr

Walnut Cr

Threemile Cr

Brushy Cr

Brushy Cr

Birch Cr

BrushyCr

Arnold Br

Mink Br

Kachel Lake

Mill Cr

Birch Cr

Birch Cr

Club Lakeview
Lake

Mill Cr

Br
us

hy
Cr

Ar
no

ld
Br

Mink Br

W
aln

ut
Cr

Walnut Cr

Arnold Br

Mink Br

Old
Sanders
Cem

L o g  G u l l y

Log Gully

Magnolia

38

39

40

41

42

43

44

45

46

47

48

37

3349000mN

37

38

39

40

41

42

43

44

45

46

47

48

3336000mN

49

25 26 27 28 29 30 31 32 33 3424 235000mE

25 26 27 28 29 30 31 32 33 34224000mE 35

30.1250°

30.2500°
-95.8750° -95.7500°

30.2500°

30.1250°-95.7500°-95.8750°

QUADRANGLE LOCATION

MAGNOLIA WEST QUADRANGLE
TEXAS

7.5-MINUTE SERIES

MAGNOLIA WEST,  TX
2019

Expressway Local Connector
ROAD CLASSIFICATION

Ramp 4WD
Secondary Hwy Local Road

Interstate Route State RouteUS RouteWX ./ H

U.S. DEPARTMENT OF THE INTERIOR
 U.S. GEOLOGICAL SURVEY

 

This map was produced to conform with the 
National Geospatial Program US Topo Product Standard, 2011.

A metadata file associated with this product is draft version 0.6.18

CONTOUR INTERVAL 5 FEET
NORTH AMERICAN VERTICAL DATUM OF 1988

SCALE 1:24 000

1000 500 0 METERS 1000 2000
21KILOMETERS00.51

1 0.5 0
MILES

1

1000 0 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000
FEET

×

Ù
GN

MN

1°25´

25 MILS

2°34´

46 MILS

UTM GRID AND 2019 MAGNETIC NORTH

DECLINATION AT CENTER OF SHEET

TP

Grid Zone Designation
15R

U.S. National Grid
100,000 - m Square ID

TEXAS

1 Stoneham

8 Rose Hill

2 Plantersville
3 Keenan
4 Waller NW
5 Magnolia East
6 Waller
7 Hockley

ADJOINING QUADRANGLES

8

1

6

5

7

32

4

Imagery.....................................................NAIP, September 2016 - November 2016
Roads......................................... U.S. Census Bureau, 2015
Names............................................................................GNIS, 1979 - 2018
Hydrography...............................National Hydrography Dataset, 2003 - 2018
Contours............................................National Elevation Dataset, 2010
Boundaries..............Multiple sources; see metadata file 2016 - 2017
Wetlands.................FWS National Wetlands Inventory 1993

North American Datum of 1983 (NAD83)
World Geodetic System of 1984 (WGS84).  Projection and
1 000-meter grid:Universal Transverse Mercator, Zone 15R

Produced by the United States Geological Survey

This map is not a legal document. Boundaries may be
generalized for this map scale. Private lands within government
reservations may not be shown. Obtain permission before
entering private lands.

*
7
6
4
3
0
1
6
3
9
7
1
4
6
*

N
SN

.
7

6
4

3
0

1
6

3
9

7
1

4
6

N
G

A
 R

EF
 N

O
.

U
S

G
S

X
2

4
K

2
7

2
5

0

PROPOSED WASTEWATER
TREATMENT FACILITY (~2.5 ACRES)

PROPOSED OUTFALL (30.22931, -95.838456)

APPROXIMATE 3-MILES DOWNSTREAM

PROPOSED DETENTION POND

PERMITTEE PROPERTY BOUNDARY

ONE MILE RADIUS

USGS MAP

RILEY ROAD (HOUSTON) SPV, LLC

RILEY ROAD WASTEWATER
TREATMENT FACILITY

Plant Location: Approximately 0.80 miles southeast of the intersection of Riley Road and
Stone Bridge Parkway, in Waller County, TX 77484.

Discharge Route: From the plant to a detention pond, then to Birch Creek, then to
Walnut Creek, then to Spring Creek in Segment No. 1008 of the San Jacinto River Basin



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT M 
 

SLUDGE MANAGEMENT PLAN 
 

RILEY ROAD (HOUSTON) SPV, LLC 
RILEY ROAD WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SEPTEMBER 2024 
 

 



 

3100 Alvin Devane Blvd, Suite 150 
Austin, Texas 78741 

Tel: 512.441.9493 
www.quiddity.com 

 

SLUDGE MANAGEMENT PLAN 
RILEY ROAD (HOUSTON) SPV, LLC 

TPDES PERMIT 
 

INTRODUCTION 
 
This sludge management and disposal plan is being submitted as an attachment to the 
TPDES permit application for Riley Road (Houston) SPV, LLC. The Riley Road Wastewater 
Treatment Plant will be a 0.10 million gallons per day (MGD) single stage nitrification 
activated sludge plant, with proposed future phases of 0.20 MGD and 0.45 MGD.  
 
DIMENSIONS AND CAPACITIES 
 
Excess solids generated from the activated plant will be wasted to an aerobic digester for 
further treatment. The digester will have a volume of 7,176 ft3 in the Interim I phase. The 
Interim II and Final phases will have digester volumes of 14,352 ft3 and 41,472 ft3, 
respectively. The dewatered stabilized sludge will then be hauled away to a TCEQ 
permitted land application site for disposal by a licensed sludge hauler. 
 
SOLIDS GENERATION 
 
Solids to be wasted from the activated sludge process are based on 1.0 pounds of TSS 
produced per pound of BOD applied. The design influent BOD concentration for the 
Interim I and Interim II phases is 250 mg/l. The design influent BOD concentration for the 
Final phase is 325 mg/l. Following is the amount of solids generated by the wastewater 
treatment plant at design flow and at 75 percent, 50 percent and 25 percent of design 
flow: 
 

Interim I Phase – 0.10 MGD 

Percent of Design Flow 
 

Flow (MGD) Solids Generated (lb/day) 

25 0.03 52 

50 0.05 104 

75 0.08 156 

100 0.10 209 

 
  



 

3100 Alvin Devane Blvd, Suite 150 
Austin, Texas 78741 

Tel: 512.441.9493 
www.quiddity.com 

 

Interim II Phase – 0.20 MGD 

Percent of Design Flow 
 

Flow (MGD) Solids Generated (lb/day) 

25 0.05 104 

50 0.10 209 

75 0.15 313 

100 0.20 417 

 
 

Final Phase – 0.45 MGD  

Percent of Design Flow 
 

Flow (MGD) Solids Generated (lb/day) 

25 0.11 305 

50 0.23 610 

75 0.34 915 

100 0.45 1,220 

 
OPERATING PARAMETERS 
 
The single stage nitrification activated sludge process works best between mixed liquor 
suspended solids (MLSS) concentrations of 2,000 – 6,000 mg/l. The operator will 
determine the mixed liquor concentration that produces the highest quality effluent 
taking into consideration factors such as hydraulic and organic loading, available air 
capacity, and solids handling. Field testing and laboratory analysis will be done to monitor 
the MLSS and maintain the appropriate solids concentration. 
 
SOLIDS REMOVAL PROCEDURE 
 
Laboratory analysis and field testing will be conducted to determine the solids 
concentration in the aeration basin. To maintain an appropriate solids inventory, the 
amount of solids to be wasted per day is equal to the amount of solids generated per day. 
This amount is stated in the SOLIDS GENERATION section of this plan. Excess solids will 
then be wasted from the bottom of the clarifier directly to the aerobic digester to 
maintain the appropriate solids concentration in the aeration basin.    
 
SOLIDS REMOVAL SCHEDULE 
 
It is assumed that 70% of the solids wasted to the digester are volatile solids and the 
volatile solids reduction is 30%. For every pound of solids wasted to the digester, 0.79 
pounds of solids will need to be disposed of by land application. In addition, it is assumed 
that the solids can be thickened to 15,000 mg/l in the digester.   
 



 

3100 Alvin Devane Blvd, Suite 150 
Austin, Texas 78741 

Tel: 512.441.9493 
www.quiddity.com 

 

At this concentration, a 7,176 ft3 digester will hold 6,715 pounds of solids in the Interim I 
phase. In the Interim II phase, a 14,352 ft3 digester will hold 13,430 pounds of solids. In 
the Final phase, a 41,472 ft3 digester will hold 38,807 pounds of solids. The capacity of the 
digester divided by the pounds per day of solids to be disposed of will give the sludge 
hauling schedule. 
 

Interim I Phase – 0.10 MGD 

Percent of Design Flow Solids Disposed (lb/day) Hauling Schedule (days) 

25 41 163 

50 82 82 

75 124 54 

100 165 41 

 
 

Interim II Phase – 0.20 MGD 

Percent of Design Flow Solids Disposed (lb/day) Hauling Schedule (days) 

25 82 163 

50 165 82 

75 247 54 

100 329 41 

 
 

Final Phase – 0.45 MGD  

Percent of Design Flow Solids Disposed (lb/day) Hauling Schedule (days) 

25 241 161 

50 482 81 

75 723 54 

100 964 40 



 

3100 Alvin Devane Blvd, Suite 150 
Austin, Texas 78741 

Tel: 512.441.9493 
www.quiddity.com 

 

ULTIMATE SLUDGE DISPOSAL 
 
Sludge will be liquid hauled from the plant by a TCEQ registered sludge transporter to a 
TCEQ permitted land application site or another wastewater treatment plant. 
 
A manifest will be issued with each load of sludge that is hauled from the plant.  The 
following information will be on the manifest to document ultimate disposal of the 
sludge: 
 

1. Date of sludge hauling 
 
2. Generator Name 

 
3. Generator’s address 

 
4. Volume of sludge hauled 

 
5. Name of transporter 

 
6. TCEQ transporter registration number 

 
7. Driver’s name 

 
8. Name of disposal site 

 
9. TCEQ Site permit number 

 
10. Date of disposal 

 
11. Volume of sludge disposed 

  
This information, along with laboratory and field data will be used to determine the 
amount of solids disposed of in dry weight form. 
 
 
 
 
 



 

3100 Alvin Devane Blvd, Suite 150 
Austin, Texas 78741 

Tel: 512.441.9493 
www.quiddity.com 

 

Texas Board of Professional Engineers and Land Surveyors Registration Nos. F-23290  & 10046100   
 

 
 
Water Balance Not Required 



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT I 
 

FLOW SCHEMATICS 
 

RILEY ROAD (HOUSTON) SPV, LLC 
RILEY ROAD WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SEPTEMBER 2024 
 

 



Texas Board of Professional Engineers and Land Surveyors Reg. No. F-23290
6330 West Loop South, Suite 150    Bellaire, TX 77401    713.777.5337

AutoCAD SHX Text
LEGEND

AutoCAD SHX Text
Air Lift

AutoCAD SHX Text
Mechanical  Pump

AutoCAD SHX Text
RAS

AutoCAD SHX Text
Return Activated Sludge

AutoCAD SHX Text
WAS

AutoCAD SHX Text
Waste Activated Sludge

AutoCAD SHX Text
NaClO

AutoCAD SHX Text
Sodium Hypochlorite

AutoCAD SHX Text
PROP SECONDARY CLARIFIER

AutoCAD SHX Text
PROP HEADWORKS (MANUAL BAR SCREEN)

AutoCAD SHX Text
WET HAUL SLUDGE

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WAS

AutoCAD SHX Text
OUTFALL

AutoCAD SHX Text
PROP CHLORINE CONTACT BASIN

AutoCAD SHX Text
NaClO 

AutoCAD SHX Text
AIR

AutoCAD SHX Text
PROP AERATION BASIN

AutoCAD SHX Text
AIR

AutoCAD SHX Text
PROP ON-SITE LIFT STATION

AutoCAD SHX Text
RAW INFLUENT

AutoCAD SHX Text
RAS

AutoCAD SHX Text
PROP MULTI-STAGE AEROBIC  DIGESTER

AutoCAD SHX Text
FLOW SCHEMATIC RILEY ROAD                WASTEWATER TREATMENT PLANT INTERIM I PHASE - 0.10 MGD SEPTEMBER 2024



Texas Board of Professional Engineers and Land Surveyors Reg. No. F-23290
6330 West Loop South, Suite 150    Bellaire, TX 77401    713.777.5337

AutoCAD SHX Text
EXIST AERATION BASIN

AutoCAD SHX Text
AIR

AutoCAD SHX Text
EXIST HEADWORKS (MANUAL BAR SCREEN)

AutoCAD SHX Text
WAS

AutoCAD SHX Text
OUTFALL

AutoCAD SHX Text
EXIST ON-SITE LIFT STATION

AutoCAD SHX Text
RAW INFLUENT

AutoCAD SHX Text
PROP AERATION BASIN

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WAS

AutoCAD SHX Text
WET HAUL SLUDGE

AutoCAD SHX Text
EXIST SECONDARY CLARIFIER

AutoCAD SHX Text
EXIST CHLORINE CONTACT BASIN

AutoCAD SHX Text
NaClO

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WET HAUL SLUDGE

AutoCAD SHX Text
RAS

AutoCAD SHX Text
RAS

AutoCAD SHX Text
EXIST 0.10 MGD TRAIN

AutoCAD SHX Text
PROP 0.10 MGD TRAIN

AutoCAD SHX Text
LEGEND

AutoCAD SHX Text
Air Lift

AutoCAD SHX Text
Mechanical  Pump

AutoCAD SHX Text
RAS

AutoCAD SHX Text
Return Activated Sludge

AutoCAD SHX Text
WAS

AutoCAD SHX Text
Waste Activated Sludge

AutoCAD SHX Text
NaClO

AutoCAD SHX Text
Sodium Hypochlorite

AutoCAD SHX Text
PROP MULTI-STAGE AEROBIC  DIGESTER

AutoCAD SHX Text
EXIST MULTI-STAGE AEROBIC  DIGESTER

AutoCAD SHX Text
FLOW SCHEMATIC RILEY ROAD                WASTEWATER TREATMENT PLANT INTERIM II PHASE - 0.20 MGD SEPTEMBER 2024



Texas Board of Professional Engineers and Land Surveyors Reg. No. F-23290
6330 West Loop South, Suite 150    Bellaire, TX 77401    713.777.5337

AutoCAD SHX Text
PROP HEADWORKS (MECHANICAL SCREEN)

AutoCAD SHX Text
OUTFALL

AutoCAD SHX Text
EXIST ON-SITE LIFT STATION

AutoCAD SHX Text
RAW INFLUENT

AutoCAD SHX Text
PROP CHLORINE CONTACT BASIN

AutoCAD SHX Text
AIR

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WET HAUL SLUDGE

AutoCAD SHX Text
PROP MULTI-STAGE AEROBIC  DIGESTER

AutoCAD SHX Text
PROP AERATION BASIN

AutoCAD SHX Text
AIR

AutoCAD SHX Text
PROP SECONDARY CLARIFIER

AutoCAD SHX Text
RAS

AutoCAD SHX Text
RAS

AutoCAD SHX Text
WAS

AutoCAD SHX Text
PROP AERATION BASIN

AutoCAD SHX Text
PROP SECONDARY CLARIFIER

AutoCAD SHX Text
RAS

AutoCAD SHX Text
RAS

AutoCAD SHX Text
WAS

AutoCAD SHX Text
AIR

AutoCAD SHX Text
WET HAUL SLUDGE

AutoCAD SHX Text
PROP MULTI-STAGE AEROBIC  DIGESTER

AutoCAD SHX Text
NaClO 

AutoCAD SHX Text
LEGEND

AutoCAD SHX Text
Air Lift

AutoCAD SHX Text
Mechanical  Pump

AutoCAD SHX Text
RAS

AutoCAD SHX Text
Return Activated Sludge

AutoCAD SHX Text
WAS

AutoCAD SHX Text
Waste Activated Sludge

AutoCAD SHX Text
NaClO

AutoCAD SHX Text
Sodium Hypochlorite

AutoCAD SHX Text
FLOW SCHEMATIC RILEY ROAD                WASTEWATER TREATMENT PLANT FINAL PHASE - 0.45 MGD SEPTEMBER 2024



 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

ATTACHMENT J 
 

SERVICE AREA MAP 
 

RILEY ROAD (HOUSTON) SPV, LLC 
RILEY ROAD WASTEWATER TREATMENT PLANT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

SEPTEMBER 2024 
 

 



W
AD

E 
RD

RILEY RD

STONE BRIDGE PKWY

P
a

th
: V

:\
P

ra
c

ti
c

e
 W

o
rk

s
p

a
c

e
\C

o
rp

o
ra

te
 S

e
rv

ic
e

s
\G

IS
\P

ro
je

c
ts

\0
_

In
d

iv
id

u
a

ls
\J

_N
g

u
ye

n
\R

ile
y

 R
o

a
d

\S
e

rv
ic

e
_A

re
a

_M
a

p
_1

1x
17

.m
xd

   
   

   
 P

ro
je

c
t 

N
u

m
b

e
r:

 2
9

2
3

4
-0

0
0

2
-0

1.
10

0
   

   
   

D
a

te
: 7

/1
6

/2
0

2
4

   
   

   
 U

s
e

r 
N

a
m

e
: a

d
a

1

.

Riley Road Tract
WALLER COUNTY, TEXAS

LEGEND

WWTP
Service Area
WCAD Parcels

SERVICE AREA
EXHIBIT

IMAGERY PROVIDED BY NEARMAP

Disclaimer: This product is offered for informational
purposes and may not have been prepared for or be
suitable for legal, engineering, or surveying purposes.
It does not represent an on-the-ground survey and
represents only the approximate relative location of
property, governmental and/or political boundaries or
related facilities to said boundary.  No express
warranties are made by Quiddity Engineering
concerning the accuracy, completeness, reliability, or
usability of the information included within this exhibit.

0 600

1 INCH : 600 FEET

VICINITY MAP
1 INCH = 10 MILES

Texas Board of Professional Engineers Registration No. F-23290

WWTP

Service Area



1

Rachel Ellis

From: Jonathan Nguyen <jnguyen@quiddity.com>
Sent: Tuesday, October 8, 2024 10:23 AM
To: Rachel Ellis
Subject: Re: Application for New Permit No. WQ0016634001-Riley Road (Houston) Spv, LLC - 

Notice of Deficiency Letter
Attachments: Riley Road Spanish NORI.docx; wq0016634001-nod1.pdf

Good morning Rachel, 
 
Attached is the Spanish NORI for this application. After review item number 2 in the NOD, we agree that the zip 
code is 77484, not 77363. The NORI statement in the NOD is also good to go once the discharge route is filled in. A 
hard copy of the application is being sent today. I will let you know the status as soon as I receive the tracking 
number.  
 
Let me know if you have any additional questions for this application. 
 
Thank you!  
 
Jonathan Nguyen 
Permitting Specialist 

 

 

 

jnguyen@quiddity.com
 

 

 

 

(512) 685-5156 

 

 

 

 

 

 

3100 Alvin Devane Boulevard, Suite 150 ,  Austin , Texas ,  78741 , United States
 

 

www.quiddity.com  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

From: Rachel Ellis <Rachel.Ellis@tceq.texas.gov> 
Sent: Monday, October 7, 2024 1:16 PM 
To: Jonathan Nguyen <jnguyen@quiddity.com> 
Subject: Application for New Permit No. WQ0016634001-Riley Road (Houston) Spv, LLC - Notice of Deficiency Letter  
  
CAUTION: This email originated from outside of the organization. Do not click links or open attachments unless you 
recognize the sender and know the content is safe. 

 



2

  
  
  Dear Mr. Nguyen,  

  

The attached Notice of Deficiency letter sent on October 7, 2024, requests additional information 
needed to declare the application administratively complete. Please send the complete response to 
my attention by October 21, 2024.  

  

  Thank you,   

  

 
Texas Commission on Environmental Quality 
Water Quality Division  
Application Review & Processing Team 
Rachel.Ellis@tceq.texas.gov 
  

 
  
 

 
This e-mail and any attachments are intended only for the named recipient(s) and may contain information that is legally privileged, confidential, or exempt from 
disclosure under applicable law. If you have received this message in error, or are not the named recipient(s), you may not retain copy or use this e-mail or any 
attachment for any purpose or disclose all or any part of the contents to any other person. Any such dissemination, distribution or copying of this e-mail or its 
attachments is strictly prohibited. Please immediately notify the sender and permanently delete this e-mail and any attachment from your computer and/or 
electronic devices. Any personal views or opinions expressed by the writer may not necessarily reflect the views or opinions of Quiddity Engineering, Inc. 

 

Disclaimer 
The information contained in this communication from the sender is confidential. It is intended solely for use by the recipient and 
others authorized to receive it. If you are not the recipient, you are hereby notified that any disclosure, copying, distribution or 
taking action in relation of the contents of this information is strictly prohibited and may be unlawful. 
 
This email has been scanned for viruses and malware, and may have been automatically archived by Mimecast Ltd, an innovator in 
Software as a Service (SaaS) for business. Providing a safer and more useful place for your human generated data. Specializing in; 
Security, archiving and compliance. To find out more Click Here. 


	coverletter-alternatelanguage